A feeding job aid could be drawn up from the information on pages F24 – F30 in the chapter Feeding and fluid management of small babies, Managing Newborn Problems: A guide for doctors, nurses and midwifes, WHO 2003
Explain to the mother that:

- her breast milk is the best food for the baby;

- breastfeeding is especially important for a small baby;

- it may take longer for a small baby to establish breastfeeding;

- it is usually normal if the baby:

- tires easily and suckles weakly at first;

- suckles for shorter periods of time before resting;

- falls asleep during feeding;

- pauses for long periods between suckling.

• Have the mother keep the baby at the breast for a longer period of time and allow long pauses between suckling, or a long, slow feed. Assure the mother that breastfeeding will become easier once the baby becomes bigger.

• Have the mother follow the general principles of exclusive breastfeeding (page C-11).

• Ensure that the baby is fed frequently:

- If the baby weighs 1.25 to 2.5 kg, feed the baby at least eight times in 24 hours (i.e. every three hours);

- If the baby weighs less than 1.25 kg, feed the baby at least 12 times in 24 hours (i.e. every two hours);

- Follow the guidelines in Tables F-3 to F-8 (pages F-27 to F-29) to determine the required daily volume of feeds and/or fluid.

If the baby is not suckling well enough to receive an adequate volume of milk:

- Encourage the mother to give expressed breast milk using an alternative feeding method (page C-14); 

- Be sure the mother always attempts to breastfeed the baby before offering expressed breast milk, unless the baby cannot be breastfed;

- If necessary, the mother can improve the flow of milk by expressing a small amount of milk before allowing the baby to attach to the breast.

Ensure that the baby is receiving enough milk by assessing the baby’s growth (page C-53).

• If the baby is not gaining weight adequately (less than 15 g/kg body weight per day over three days), have the mother express breast milk (page C-15) into two different cups. Have her give the contents of the second cup, which contains more of the fat-rich hind milk, to the baby first, and then supplement with whatever is required from the first cup.

• If the baby is vomiting or has abdominal distension or episodes of apnoea or if more than 20% of the previous feed is retained in the stomach (gastric residual) just before the next feed (when fed by gastric tube):

- Stop feeding. Establish an IV line (page P-21), and give IV fluid at maintenance volume according to the baby’s weight and age (Tables F-3 to F-8, page F-27 to F-29) for 12 hours;

- Reassess the baby after 12 hours:

- If the baby’s condition is improving, restart feeds, observing carefully;

- If the baby’s condition is not improving, continue giving IV fluid at maintenance volume for another 12 hours. Then restart feeds, giving the same volume as the last feed and observing the baby carefully.

• If the baby is being fed by gastric tube and there is an increasing volume of gastric residuals (milk remaining in the stomach from from the previous feed), suspect necrotizing enterocolitis (page F-104).

FEED AND FLUID VOLUMES FOR SMALL BABIES

Small babies require different feed and fluid volumes based on their condition

and weight. Review the categories below to determine the appropriate total

daily fluid and feed volumes for the baby.

BABIES WITHOUT MAJOR ILLNESS

1.75 TO 2.5 KG

• Allow the baby to begin breastfeeding (page C-11). If the baby cannot be breastfed, give expressed breast milk using an alternative feeding method (page C-14). Use Table C-4 (page C-22) to determine the required volume of milk for the feed based on the baby’s age.

1.5 TO 1.749 KG

• Give expressed breast milk using an alternative feeding method (page C-14) every three hours according to Table F-3 until the baby is able to breastfeed.
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1.25 TO 1.49 KG

• Give expressed breast milk by gastric tube (page C-18) every three hours according to Table F-4.

• Progress to feeding by cup/spoon (page C-16) as soon as the baby can swallow without coughing or spitting.
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LESS THAN 1.25 KG

• Establish an IV line (page P-21), and give only IV fluid (according to Table F-5, page F-28) for the first 48 hours.

• Give expressed breast milk by gastric tube (page C-18) every two hours starting on day 3, or later if the baby’s condition is not yet stable, and slowly decrease the volume of IV fluid while increasing the volume of oral feeds according to Table F-5 (page F-28).

• Progress to feeding by cup/spoon (page C-16) as soon as the baby can swallow without coughing or spitting.
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SICK BABIES

1.75 TO 2.5 KG

• If the baby does not initially require IV fluid (according to the relevant chapter for the baby’s problem), allow the baby to begin breastfeeding (page C-11). If the baby cannot be breastfed, give expressed breast milk using an alternative feeding method (page C-14). Determine the required volume of milk for the feed based on the baby’s age (Table

C-4, page C-22).

• If the baby requires IV fluid:

- Establish an IV line (page P-21), and give only IV fluid (according to Table F-6) for the first 24 hours;

- Give expressed breast milk using an alternative feeding method (page C-14) every three hours starting on day 2, or later if the baby’s condition is not yet stable, and slowly decrease the volume of IV fluid while increasing the volume of oral feeds according to
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1.5 TO 1.749 KG

• Establish an IV line (page P-21), and give only IV fluid (according to Table F-7) for the first 24 hours.

• Give expressed breast milk by gastric tube (page C-18) every three hours starting on day 2, or later if the baby’s condition is not yet stable, and slowly decrease the volume of IV fluid while increasing the volume of oral feeds according to Table F-7.

• Progress to feeding by cup/spoon (page C-16) as soon as the baby can swallow without coughing or spitting.
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1.25 TO 1.49 KG

• Establish an IV line (page P-21), and give only IV fluid (according to Table F-8) for the first 24 hours.

• Give expressed breast milk by gastric tube (page C-18) every three hours starting on day 2, or later if the baby’s condition is not yet stable, and slowly decrease the volume of IV fluid while increasing the volume of oral feeds according to Table F-8.

• Progress to feeding by cup/spoon (page C-16) as soon as the baby can swallow without coughing or spitting.
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WEIGHT GAIN AND FEEDING AFTER SEVEN DAYS OF AGE

• It is normal for small babies to lose weight during the first 7 to 10 days of life. Birth weight is usually regained by 14 days of life unless the baby has been sick.

• Assess the baby’s growth (page C-53) to ensure that the baby is gaining weight adequately.

• If the baby still requires feeding using an alternative feeding method but is on full milk feeds:

- Increase the volume of milk in increments of 20 ml/kg body weight per day until the baby reaches 180 ml/kg body weight of breast milk per day;

- Continue to increase the volume of milk as the baby’s weight increases to maintain a volume of 180 ml/kg body weight of breast milk per day.

• If weight gain is inadequate (less than 15 g/kg body weight per day over three days):

- Increase the volume of milk to 200 ml/kg body weight per day;

- If weight gain is inadequate for more than one week and the baby has been taking 200 ml/kg body weight breast milk per day, treat for inadequate weight gain (page F-96).
